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Fig. 1. A cause-effect showing the various parameters affecting
the potential fire hazard.
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Table 1. Tested gypsum plasterboard and test result
Couqtry Type Thicknes Densit}y Av::;;}%te i;ﬁzgo
of origin s [kg/m’] 2
[mm] [kg/m"] [s]
Sweden Floor 125 173 14.7 86
overiay
Sweden A 12.3 742 9.23 37
Sweden F 154 864 133 53
Canada X 13.2 757 10.0 41
Canada X 13.1 682 89 32
Canada X 16.0 721 11.5 37
Canada X 159 713 114 35
USA X 15.9 682 10.9 31
USA X 249 716 17.9 34
USA X 15.8 676 10.6 35
UsSA C 12.9 695 9.0 33
USA Regular 124 638 7.9 27
Moisture
USA Resistant 12.5 651 8.1 29
New Zealand Fire rated 9.5 748 7.1 35
New Zealand Fire rated 12.4 787 9.8 43
New Zealand Fire rated 16.0 843 13.5 49
New Zealand Fire rated 19.0 835 15.9 41
Japan Fire proof 9.3 708 6.6 29
Japan Fire proof 9.2 705 6.5 37
Japan Fire proof 9.2 741 6.8 38

Type A : Ordinary plasterboard according to prEn 520
Type F : improved core cohesion according to prEn 520
Type X : fire rated quality in the USA

Type C : improved fire rated quality in the USA

Fire proof, improved paper quality for lower ignitability
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